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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING T O  EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR OUALilY SYSTEM AND REOUIREMENTS GNEN 1N ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDlTlON 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESIABLECIWS EN UNO O MAS DE LOS SlGUlMTES 

ESTANDARES ULTIMA EDlClON ) 

AF'I 598 - VALVE INSPECTION AND TESTING AP16D - PIPELINE VALVES - GATE, PLUG. BALL AND CHECK 
AF'I 599 - METALPLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSl B16-11 - FORGED F17TLNGS. SOCKFT - WELDING AND THREADED 

- VALVES - FLANGED. THREADED AND WELDING ENDS 
- PRESSURE TESTING OF STEEL VALVES 

Part No. AC041A08MA.48300000 
(Cód~ga) 

Descri~tion 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WlTHLOW EMlSSION CONTROL (M PPM'S MAX.)<Y*LVUL* SUMJNXTRADA CON COMROLDE BAJAS 
EMlSIONES PUGiíIVAS (9 PPM'S M.) ) 

~ ~ ~. 
. COMPAC'TSTEEL (;ATE VALVES - FLANGI'O, I HREADED. 
WELDIN<i AND EX1tNDI:I) - I1ODY ENI>S 

1 ~ ~ O ~ I C ( P S ~  1 450 450 N A  N A ~  
(HIDROSTATICA) 

PRESSURE TEST ~ , H , ~ ~ O ~  
PRUEBAS DE PRESION) 

PNEUMATIC (PSI) I 80 80 
WUMATICA) 

BA&K SlDE (LADO) 
(S '0 1 2 

MECHANICAL TESTS (PRoPMECANICAS) 

I CHEMICAL COMPOSITION (7'0) COMPOSICIÓN QUIMICA (%) I TENS YIELD ELG RED BHN 
L , ~, . . 

1 

> 

FAClO 21 REV "3" 

CERTIFICADO POR CERTIFIED BY : 
ASEGURAMIENTO DECALIDAD QUALITY ASSURANCE 

. 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA1 (ASTMl 

BODY WH6633 ASTM A-216MiCB 
CUERPO 

BONNET WH26159 ASTMA-216IWCB 
BONETE 

WEDGE WH81589 ASTMA-217ICAIS 
DlSCO 

C P S v MII Si Ni CI M0 CU Cb 
0.196 0.896 0.028 0.027 0.451 0.020 0.050 0.060 0.060 0.001 

Nomalirated lo (NomIizado a) 930 Temwr m (Tem~le al 650 Coaled in a". (Eoüiado en airi.1 
0.192 0.891 0.027 0.010 0.479 0.005 0.020 0.014 0.026 0.014 

Nomlirated io (Nomlizada a) 930 T e m r  lo (Temle  a) 650 Cwled io a". (Eoüiado enaire.) 
0.136 0.761 0.025 0.024 0.620 0.100 13.430 0.023 0.018 0.001 

Nomaliado a ( N o m l i a t e d  m) 955 Temple a (Temer 10) 630 Eoüiado en aire. (Caoled in air) 

KPSl KPSl % % 
2ND 3RD AV0 C V N ~  i s r  

74.53 44.81 26 54 168 

72.21 43.65 25 50 159 

101.06 70.61 25 38 276 


